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1. TENIKOI OPOI / GENERAL CONDITIONS

To maotomantd autd eival 1o amotéAtopa mg Sonpc g nxopovwneds mavatnrog eveg Gopikod
oroiyeiou. Nepwypdgo ovalutikd ra omoteAfopara g Sowipgds mou EyivE OT0 OuykEkpipéva Soxino
Goxol aroigiow ko Tpoadiopilel TV NopOVWNKA Tou maveTnTa pE tva povampo péyedos.

H Sowipr g nyopowanens movdrnrag Eyive o1o Epyaoripio Apymestoviens Texvoloyiog rou TuRuarog
Apymeerdvigy oUppuva peE g Siolkooicg g YA KAGTIZ2 8,96 . EK B26, wixog B, dpBpo 1,
mopdypopos 2 Kol HETA omd oxeTeES EVERoNE T apuolilvy opydviay Tou Apiatotcheiou NavemoTnulou
ErooahoviEng.

To amortheapa tng Soaphc apopd amorAedtikd ro Soxipo mou perphBnre. Na va amodile tva Soxino
nig HREg mipEs pE autég wou Bifovian oto QUAAD OTOTEAECOMATWY, Ba TRETE va v dpco TH00 amd
dmoyn eorooreuns &00 km amd drmoyn epappoyis e 1o Sorlpo mou petphBnee. Kabe Sogopomoinan,
Eomu e piepry, prropel vo obnyfoo o Siogopenicd omoTeAEopoTg

H Howipr mpaypaTomoifEnKeE OF EpYOOTNRIOKES OUVENKES, WOTE WI TTROROWE! 1) TROYUOTIES fjXOUOVTIET
avarnTa Tou Sosipiou. LE WEpTTTWON cpoppoyns ToU k0T omd GAAES OUVBNKES LG TTROG T TTAEURIKES
pEToBtaEE, o AClkTRg Hyopekoons mou Sivel To moromonned Sokipns pmopel va pewsel, Wadtepa av 1a
MALURIED YLupiouora Exouy (on f PiKpdTopn xouovwTiEf KoyaTT

Ta Epyoompia Siatnpel o Skalwpa va gpioipomoEl 10 amorEALGuang twy SoKIpWY O EMOTHPNOVIEES
SNUOTIENTES, ETOMUOVIKE; OVAKDIVIDOES, EpEUVITIKES Epyodie, wabuix ko kdBe eiboug avahoyeg
epyagies kaBapd emarquoviked 1) EpEUVATIKOD XOPAKTAEa, YwHe wa avagépe 1o dvoua tou AvaBérn n
Tow TUTTD 10U TROldvTos,

This test report = the result of a laboratory test of the sound nsulaton properties of a bullding element
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architeciural Technology Laboralory of the School of
Architecture, in accordance with the procedures of the Y A KABTS22 B.96, F.E K 826, part B’ article 1,
paragraph 2 and after the appropriate approvals by the administrative authorties of the Aristotie
University of Thessaloniki

The test result reflects exclusively on the properties of the specific test specimen. The tesis have taken
place under laboratory conditions, 2o as to obiain the aclual sound insulation properties of the test
specimen. Under different mounting condiions involving fanking sound fransmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of puraly research or scientific nature, without revealing
the name aof the Client or the type of the praduct

2. AIAAIKAZIEE / PROCEDURES

2.1 Egappolopeva Npbruma / Applied Standards

DIN EN IS0 140-3:2005, Acoustics - Measurement of sound insulation in buildings and of building
elermants - Part 3: Laboratory measurements of airbome sound insulation of building elements
{150 140-3:1995 + AM 1:2004); German version EN 20140-3:1995 + A1:2004,

DIN EN 150 T17-1:2008 Acoustics = Rating of sound insulation in buildings and of buikding
elements - Part 1; Airbome sound insulation (IS0 717-1:19%6 + AM1:2006), German vwersion EN
IS0 T17-1:19598 + A1:2006.

Epvaoriges Apyrmexroviy Texvoayiog - Tufua Apxrmixrdv Magavisus - Moo Txokd A N6
Labaratory of Archiectural Technology - School of Archiacture - Faculty of Techrology AU T
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2.2 MNabikagia Aoxiprig/ Test Procedure

To Soxkipio epappdotike oroug Bahduoug Sowpay omd tov AvaBirn. H Soxipd uAomoifBrke
ouppva pe 1 Sinlicoolee mou kaBopilovio oro wpdtumo DIN EN S0 140-3: 2005, Acoustics -
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
maasurements of airbome sound insulation of building elements.

M Tov wpoobopiopd Tou Acikrn Hyopelwong B xpnopomefgnse n oxion
R = Li- Ly*10log (S/A) ot dB dmmou:
Ly: n pton orabpn nxnnkng meang oto Bakapo exmopmng ot dB

Ly n pton oraBun nxnmikhg nil-:r.rng oto Bdkapo Adyne oe dB
S nemepdven Tou Sokipiow oE m

A n nreamoppdgnon Tou Bakdpou Afyns Tow TRekUTITE amd Tn oxion;
A=0163 (VW T)oem® dmou:

V. odyrog Tou Bahdpou Afjyng o m’
T: o xpévog avTixnons Tou Bakducu Ajpns o s

Apbvoc avrixnans. Mg 1oV TRooHMomMTUS ToU Xpovou aviiynons TpayaroroifBnkoy pETphocs
gt & Siopopenikes BEORIC JIKPOMUNOL

Bdpupog PdBoug: Acv amanBnre Hidpdwon yia 1o Bopufo Patous

Ta anorehigpara g Soxipde ong fuwes guxvortewy amd 100 péym 3150 Hz (of rpirooxtdfec)
ypnopomoif@neay yia toy mpoolopiopd tou Eroluiopdvou Aciktn Hyopoiwong tou Soxipglou
oUppuva e 1o mpdtume DIN EM IS0 T17-1:2006

The test specimean was mounted in the test room by the Chent. The test tcok place under
laboratory conditions, according to DIN EN 13O 140-3:2005, Acoustics - Measurement of sound
insulation in buildings and of building elements - Fart 3 Laboratory measuremenis of airbome
sound insulation of building elements.

In grder to calculate the Sound Reduction Index R, the following equation was used:
R = Ly- Ly+10i0g (S/A) in dB where:

Ly: the average sound pressure level in the source room in dB

Ls: the average sound prassune level in the receiving room in dB

5 : the area of the test specimen in m?

A the equivalent sound absorplion area in the receiving room given by the equation:

A=0163(W/ T)inm® where:
W the volume of the receiving room in m’
T: the reverberation time of the recemving room in s
Reverberation time: The reverberation time was maasured in & microphone positions
Background noise: Mo background noise comechon was requinad.

The test results in the frequency bands from 100 to 3150 Hz (in third oclaves) were used io
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN 130 717-
1: 2006

Epyootfme Appmsivenis Topokoyiog - Tiajpe Appmoerévwy Mmprascny - Mokumepaen Eyakf ANS
Laboratory of Architectural Technalogy - School of Architedue - Faculty of Technalogy A LT
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23 Xpnowomowolpevog eEomhiopde / Equipment used
Luoxeur | Apparatus Tomwog / Type | Karaoxcuaorrg / Manufacturer | Kwikdg / Code
Moise level analyser MNaor 840-2 Morsonic EQ-C013
Microphone preamplifiers Nor 1201 Morsanic X001, X002
Microphanes MNor 1225 Morsonic A-C005, A-C006
| Rotating Microphone boom | 3923 Brusl & Kjaer EQO17
Dadecahedron loudspeaker | Lab-1217 Roister EQO019
Amplifier POA-4400A, Denan £1
24  Gdlapo Aoxipwy / Test Rooms

Di Bakapol SoRIPLN ENGI KOTOTKEUOUEVDI
OURPLVA JE TIS aTTAITOES TOU TROTOTTOU
EN IS0 140-1:1997* [ The test rooms meet
the requirements of the EN 150 140-
1:1887* standand,

* EN IS0 140-1:1997 Acoustics—
Meazsureman! of sound inswlalion 0
buildings and of building elemants = Part 1;
Reguirements for laboralory tes! facilities
with suppressed fanking Fansmission.

Magrdoeg avolypatog Soxipiou!
Test opening dimensions: 2000x1000 mm

Do Bohdpou exmopTg!
Source Room Vaolume:

Dryrog Bahdpou Afgne!
Receiving Room Volume, 51 m’

Hyog Bowprg/Test nolse:  Pol Bopupog
PRk foise

56 m"

DikrpalFiters: tpirooxrafikdithird octave

a

V1A

S=13.08 m?
H::l] BSm

HOT BOX

F S=3.1 Ehﬂ HE m3

______________

iSm]h.12m?
H=3.45m
Wi=55.63 md

_.Jr—__%

ValVi=1.12>1.1

G= 14,02 m?
' HL3.60 m
cs. Vim50.49 m?

Epyaaitme Appiestaeets Tegwakoyiog - Tufpe Apgresidway Mopoveouy - Noburegsed ok ANS
Lml:rmdlmﬂl Technology - School of Architaciure - Faculty of Technalogy A U.T

ValVe=1,10151.1




LAOKIMHTEST: A 8012010 EEAANPAGE 57

3.2

AOKIMIO / TEST SPECIMEN

Nepiypagr / Description

MpoidwProduct, Neveh ahoupvioy oo whoigo PYC [ Aluminium panel in PVYC frame

EorogkevaarrgMdanufeciurer Kolproykou AE.- VERPAN I Kourtoglou S.A. - VERPAN

AnaBi ingChent: KoGproyhou AE. - VERPAN / Kourtoglou 5.4 - VERPAN

AiglduvoniAddress: 7,57 b Bipowag - Néouoag, TA 23310 93025 / 77 km Veria - Naousa,
fei +30 23310 83025

Eyranaaroon installabon: Houproyhou AE. - VERFAN [ Kourloglou 5.A. - VERPAN

Creapagia wpokvrogProduct name:  VERPAN NANEA oipd 100 / VERPAN PANEL code 100

Karaoreun / Construchion

Mévveh aboupriou of whoion PV Soordodwy 200001 000 mm, roroBempivo adpgunnd pe 1o mpbturma DIN
EN IS0 140-3: 2005, Acoustics — Measuremeant of sound insulaticn in buildings and of building elements - Par
3 Laboratory messurements ol airbome sound insulation of building elements

To mived amoreheinm omo See pudka ohoupriou mayoug 1 mm fxmoro ko uhsd ThApuon g auTooBesvlgeEw
rokvoupiBivng (kamyopia B3) 150-160 kgim”, mayoug 22 mm. H xdhAnan gihhay kai rokuouprBivn byni
e ToduvoupeBanen pdhha SO0 cuotatmwy of ouvanEe wynbng meong To moveh dhvar romeBemnuive O
Thaimo PVC.

To ouvohmd wiyog Tou méveh cha 24 mm.

Adyminksm panel in PYC frame measunng 20001000 mm, instaled according to the DIN EN IS0 140-
320058, Acoustics — Measurement of sownd insulation in buildings and of building elements - Part 3
Laboratory measurements of airbome sound insulation of bullding elements standard,

The panal 5 made of two alummum shesls 1 mm thick each and a 22 mm thick sell axdinguishing
polyurethane cone s bebveen them. The panel is pressed together with fwo elements polyurethane glue in
high pressure, The panel ks placed in a PVYE frame,

The todal thickness of tha panal is 24 mm

3.3 Amekdwnon / Drawing

Mg FWE ¢ PWE

AN

* Ta gxbtlio cropdameay amd 1ov Avaliin The drawangs hayve besn prepaned by the Chenl

Epyoamiipes Apprienovinis Toxvohayies - Tufua Appreendswny Mngmaeensy - Mohurexacg Exoln A NS
Labarabary of Archilectiural Techholagy - Sehoal of Aschiactine - Focully of Technoiogy AUT
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4. ANOTEAEIMATA AOKIMHE / TEST RESULTS

Oh mipeg Tou Atiktn Hyopeiwang Acpopeptou Hyou Tou Gokipiow DiovTal oTo EMOUVamTaUEVD Gidypapua
o oekifia T o guvdprnon pe v oupwdtnra, / The values of the Arborne Sound Reduction Index of the
test specimen aré given in the annexed data sheat in page 7 as a function of fraquency.

O mapaxdtw ItabBupopivog Atiktng Hyopeiwong ya pdopa guyvorimwy amd 100Hz wg 3150Hz eivan
amoréAeapa afiohdynans oopgwwa pe 1o TpoTuo DIN EN ISO 717-1:2006 / The following Weighted
Sound Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation
according to DIM EN IS0 T17-1:2006

c1aBmopévos Aciktng Hyopeiwone / Weighted Sound Reduction Index:
Rw (C:Cy) = 21 (0;-2) dB

Seaoabovikn/Thessaloniki, 03,12.2010

Eppavounh Toxasie / Emmanual Tzekakis

Kabdnyntig / Professor
LAiewBuving Touw Epyaotnpiou ! Director of the Laboratory

o B
____o—l - _.-c-'-'"_’-'-_

Bodlheiot Booeadne [ Vasilios Vasiliadis

Mxavokdyos Mrxavikds [ Mechanical Enginear

YreoBuvos Yroordplng Aorpuw | Test Support Engineer

Epymomme Apgrresovinig TExvohayieg - Ty Appmoerdven Mnerakie - Modumgaen ok A NS
Labaratary of Archileciual Technatogy - Schoal of Archiscture - Facully of Technokogy ALLT
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AgikTng Hyopeiwang
Sound Reduction Index

OUpgIvD pE To/according 1o
DIN EN 1SO 140-3:2005

KmpoenmomoManuiaciurer.  Kodproyhou AE- VERPAN 1§
Kouringlou 5 A, - WVERFAN
AvailmoiCien: Kodpsophou AE - VERPAN | Kourogiou S A, -

Owopagis wposdeodProdud nams: VERPAN NAMNEA ZEIFA 100 ¢
YERFAM PANEL COCE 100

Bdhaycs BomnsiniTast rocms. F-W

WERFAN

Eywatidiman Inslalation: Kadprogiou A E - VERPAN | Kourfoglou
S8 - VERPAM.

Meprypaed Tou Somiplou & mg Sdrofng romeBimong | Test specimen & mounting descriplion:

Miébvieh ahpipiou o Thakng PG (200001 000 mm) romelermgdve ol jg 1o npdruns DN EN IS0 140-32008. To maved gwencheivm omd
B kAL A DURAOU TERDUS | mim ERoomo ma uhss TApEOTE, GUTOOBCVVEDT) ToAUCUpERayn fraTmpyopia B3) 150-160 kgimd, mayoug 22
frirms. H RGAANEY gkl I WoAUCUBCERN EyVE pE Tokuoupeie idha Sdo cuoTarmy o ouirEe; ugnid TRonE. To MoVl cha
romeBumgitve oo whakmo PYE. To ouvedmd migog rou mavel cha 24 mm,

Aluminum passl in FVE Somsp (200000000 mm ) rstalled scoonding 1o (he DN EN 150 140-3:2005. The pansl is matde of two aluminium dhoots 1
e thick each and 8 22 mim fhick self extinguishing polyurethane core is betwesan thom. The parsd s prossed together with bwa alaments
poibyurelhane glus in high pressune. The panel is placed in a PYE fraime.

Tha total thickrwres ol tha parsd s 34 mm

Hutpourvia BoapfDale of fest: 03.12.2010
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Cmum = OB Gemum= 4B Coompen = -2 dB
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